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.j, SUNWARD PARTS BOOK ZY J240A
ZY J240A 800500000000)
ZYJ240A PILE DRIVER 800500000000
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|SUIT NUM| INT CHO COD. QTY

1 (805301000000 2 |PILEDRIVER CABIN 1
800502000000 1 |[OPERATING PLATFORM 1

3 [800503000000f 1 [MACHINEBODY 1 -149| Y 800503000000-V2| 1
8005030000001 2 [MACHINEBODY 1 |150-

4 |800504000000| 1 |[PILEPRESSING PLATFORM 1 -1251 N 800504000000-V2| 1
800504000000 2 |PILEPRESSING PLATFORM 1 [126-

5 800596000000 1 |HYDRAULICSYSTEM 1 -103| N 800596000000-V2| 1
800596000000 2 |HYDRAULIC SYSTEM 1 (104-

6 |800506000000| 1 [-oneimubinaLmoTION MECHANISM 1

7 |800507000000| 1  |erossuorion o rotaTion wecHAisw 1 -1011 N 800507000000-V2| 1
800507000000| 2  |erossmorion ano roraTion mechanis 1 |102-

8 |800508000000| 1 |VERTICAL MOTION MECHANISM 1 -1121 N 800508000000-V2| 1
800508000000| 2 [VERTICAL MOTION MECHANISM 1 |113-

9 |800509000000| 1 |OIL TANK ASSEMBLY 1 -154] N 800509000000-V2| 1
800509000000 2 |OIL TANK ASSEMBLY 1 [155-

10 [800511000000( 1 |[COUNTERWEIGHT 1 -1121 N 800511000000-V2| 1
800511000000 2 [COUNTERWEIGHT 1 (113-

11 [800597000000 1 |ELECTRICAL SYSEM 1 -114| P 800597000000-V3| 1
800597000000 3 |[ELECTRICAL SYSEM 1 |115-

12 |804300000000| 1 [8TONHYDRAULICCRANE 1 -149| N 804300000000-V2| 1
804300000000| 2 [8TONHYDRAULIC CRANE 1 |150-




+$ SuUNWARD PARTS BOOK  ZYJ240A

800506000000)
LONGITUDINAL MOTION MECHANISM 800506000000

3 2 4
Parts name COD. Included item
INTERLOCKS. 800506050001 16, 17, 18, 19, 20 21 22 23 24 25

3



1*, SLUMNWARD PARTS BOOK ZY J240A
800506000000)
LONGITUDINAL MOTION MECHANISM 800506000000
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |800506010000 1 [LONG SHIPSLIDEWAY 2 -108] N 800506010000-V2| 2
800506010000| 2 |LONG SHIP SLIDEWAY 2 [109-
2 |800507030000 1 |SEAT 2 -112( N 800507030000-V2| 2
800507030000 2 |SEAT 2 |113-

3 [304020503030| 1 [SHAFT 2

4 |701703008003| 1 |PIN 8X100 GB91 8X100 GB91 2

5 1800506020000 1 |WHEEL CARRIER 4

6 |730001000168| 1 [CYLINDER3600X1100 66K1-160/110-6611-3600x1100 | 2

7 1800606030000 2 |JOINT GROUP A A 2

8 [307040703004| 1 [FIXING BLOCK 2

9 |701406024002( 1 |NUT M24 GB6170 M24 GB6170 8

10 |305070500030| 1 |WASHER 8

11 |[304020404004| 1 |SHAFT PIN 4

12 [302990306004| 1 |UPLATE 2

13 [800606040000| 1 [JOINT GROUP B B 2

14 |703202027001 1 |COMBINED WASHER 27 JB982 27 JB982 4

15 [800506050001| 1 [INTERLOCKS 2 Y

16 (330040202002 2 |CONNECTION SEAT 1 Y

17 |302030302012| 2 |[COVER 1 Y

18 (701510020001 1 |WASHER 20 GB93 20 GB93 4 Y

19 |701302012025| 1 |SCREW M12X30-8.8 GB70 M12X30-8.8 GB70| 4 Y

20 |701302020004| 1 |SCREW M20X40-8.8 GB70 M20X40-8.8 GB70| 6 Y

21 (701510020001| 1 [WASHER 20 GB93 20 GB93 6 Y

22 |730001000060| 1 [CYLINDER LD110/70-60SH LD110/70-60SH 1 Y

23 (703351016001| 1 [JONT C16X14SB04.1 C16X14 SB04.1 | 2 Y

24 703202014002 1 [|WASHER 14 JB982 14 JB982 4 Y

25 320980000182 1 |LENGTHEN STEEL 1 Y




+$ SuUNWARD PARTS BOOK  ZYJ240A

800506020000)
WHEEL CARRIER 800506020000




<$ sunwARD PARTS BOOK  ZYJ240A
800506020000)
WHEEL CARRIER 800506020000
(REPLACEMENT)
POS. COD. VER. PART NAME QTY|[SUIT NUM| INT [CHO COD. QTY
1 [701103020017| 1 [BOLT M20X50-8.8GB5782 M20X50-8.8 GB5782 | 12
2 |701510020001| 1 |WASHER 20 GB93 20 GB93 12
3 305030700014 1 |BLOCK PLATE 4
4 (750502000073 1 [comsinep seAriNG sF2-120120 SF-2-120120| 4
5 306080604001 1 |(WHEEL 4
6 [701103024012| 1 |BOLT M27X80-10.9 GBE782 M27X80-10.9 GB5782| 8
7 |701510024001| 1 |[WASHER 24 GB93 24 GB93 8
8 305070800020 1 ([RING 1
9 [305070800021| 1 [ADJUSTING WASHER 1
10 1800506020100 1 |TRAVELLING WHEEL FRAME 1
11 [703101010003| 1 [ofL CuP(CUPRUM)M10X1GBI1S2 M10X1( )GB1152| 4 -104| Y 703101010001 4
703101010001 1 [olL CuP(STEEL) M10X1GB1152 M10X1( )eB1152| 4 [105-




+$ SuUNWARD PARTS BOOK  ZYJ240A

800507000000)
CROSSMOTION AND ROTATION MECHANISM 800507000000




<% sunwARD PARTS BOOK  ZYJ240A
800507000000)
CROSSMOTION AND ROTATION MECHANISM 800507000000
(REPLACEMENT)
POS. COD. VER. PART NAME QTY|SUIT NUM| INT [CHO COD. QTY

1 [800507010000| 1 [SHORT SHIPSLIDEWAY 2 -108] N 800507010000-V2| 2
800507010000 2 |SHORT SHIPSLIDEWAY 2 1109-

2 800507020000 1 |SLEWING PLATFORM 2

3 [302010305005| 1 |SLIDING DISK BUSHING 4

4 (800506020000 1 [WHEEL CARRIER 4

5 |[800507030000( 1 |[SEAT 4 -112( N 800507030000-V2| 4
800507030000 2 |[SEAT 4 ]113-

6 |304020503030| 1 |SHAFT 4

7 701703008003 1 |PIN 8X100 GB91l 8X100 GB91 4

8 [800707040000| 2 |RETURN SEAT 4

9 304990803005 2 |CENTRAL SHAFT 2

10 [800707070000( 1 [PULL ROD DEVICE 2 -109] N 800707070000-V2| 2
800707070000 2 |PULL ROD DEVICE 2 [110-

11 307060305001 1 |NUT 4

12 |307070301002| 1 |LIMITATION BLOCK 4

13 [701103016005| 1 |[BOLT M16x40-8.8GB5782 M16X40-8.8 GB5782| 4

14 |701510016001( 1 [WASHER 16 GB93 16 GB93 4

15 (305060701009 1 |[BEARING SEAT 4

16 (301030305001 1 [SPRING 4

17 (800707060000 1 [SPRING BUSH 4

18 (800707001000 1 [PULL ROD 4

19 |703351027002| 1 |JOINT C27X27 SB04.1 C27X27SB0o4.1 | 4

20 |703202027001| 1 |WASHER 27.JB982 27 JB982 6

21 730001000169 1 CYLINDER GGK1-140/90-1411-600X 1180 GGK 1-140/90-1411-600X 1180 2

22 1302030304132 1 |COVER BOARD 2

23 307010703001 1 |[RUBBER SPRING 2

24 1800507050000 1 |[SPRING SEAT 2

25 1301030205001 1 |[SPRING 4

26 305060503002 1 [BEARING BUSH 4

27 |305070500028| 1 |LIMIT RING 4




+$ SuUNWARD PARTS BOOK  ZYJ240A

800707070000)
PULL ROD DEVICE 800707070000)




.j, SLUNWARD PARTS BOOK  ZYJ240A
800707070000)
PULL ROD DEVICE 800707070000)
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 [304990604003| 1 |[SLEWING PULL ROD 1 -109] N 304990604003-V2| 1
304990604003| 2 |[SLEWING PULL ROD 1 |110-
2 |305070800002| 1 |ADJUSTMENT WASHER 2
3 |305070000005| 1 |WASHER 1 -109] N 305070000005-V2| 1
305070000005 2 [WASHER 1 [110-
4 305070801009 2 |BLOCK PLATE 1
5 [701302030006| 1 [SCREW M30X140GB70 M30X140 GB70| 2
6 |701406030001| 1 |NUT M30GB6170 M30 GB6170 2
7 |701501030001| 1 |WASHER 30 GB95 30 GB9%S 2
8 302010000552 1 |THICK ADJUSTMENT WASHER 1 |110-
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+$ SuUNWARD PARTS BOOK  ZYJ240A

( 800508000000)
VERTICAL MOTION MECHANISM ( 800508000000)
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1*, SUMNWARD PARTS BOOK ZY J240A
( 800508000000)
VERTICAL MOTION MECHANISM ( 800508000000)
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY

1 (800508010000 1 |CANTILEVER 4 -1121 N 800508010000-V2| 4
800508010000f 2 [CANTILEVER 4 113114 | Y 800508010000-V3| 4
800508010000( 3 |CANTILEVER 4 (115-

2 304020606002 1 |[FIXING SHAFT 4

3 304100601004 1 |ROUND NUT 8

4 [800508020000( 1 [PULL ROD 4 -1121 N 800508020000-V2| 4
800508020000 2 |[PULL ROD 4 [113-

5 |305030905003| 1 |COVER 4 -1541 Y 305030905003-V2| 4
305030905003| 2 |[COVER 4 [155-

6 |[730001000027| 1 |cvuinoercoki2sumso-sqnonsuoxars GGK1-250/190-60A01-000x376 | 4

7 [701202027001| 1 |oousiescrewsour wemasoroscesse M27X160-10.9 GB898| 32

8 |305070501002( 1 |WASHER 32

9 |[701406027002| 1 [NUT M27-10.9 GB6170 M27-10.9 GB6170| 32

10 (304020506001 1 |[AUXILIARY SHAFT 4

11 304100500003 1 |NUT 8
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(800509000000)
OIL TANK ASSEMBLY(800509000000)

13



<$ SUNWARD PARTS BOOK  ZYJ240A
(800509000000)
OIL TANK ASSEMBLY(800509000000)
BART NAME (REPLACEMENT)
POS| COD. |VER. QTY |SUIT NUM| INT [CHO COD. QTY
1 |800509010000| 1 |oIL TANK CONTAINER 1 -112) Y 800509010000-V2| 1
800509010000 2 [OIL TANK CONTAINER 1 113-149 N 800509010000-V3| 1
800509010000 3 [OIL TANK CONTAINER 1 |150-
2 |730402000013| 1 |ecmmsnmessmerre smniremmezoson s PAF2002:075-10F | 2
3 701302004005 1 |SCREW M4X15GB70 M4X15 GB70 12
4 701501004002 1 |WASHER @ 4 GB95 ¢ 4 GB9S 12
5 (800509020000 2 [coNFLUX VALVEBLOCK 1
6 |701302012024( 1 |SCREW M12X45GB70 M12X45 GB70 4
7 |701510012001| 1 |WASHER 12 GB93 12 GB93 36
8 |[703201065003| 1 [ORING ¢ 65%2.65GB3452.1 ¢ 65X2.65GB3452.1| 1
9 |730401000025( 1 [wsonencon rerum rLtemwr-amoxcoce wy-A700x20Q2 | 1

10 |701302080010( 1 [SCREW M8X35GB70 M8X35 GB70 6

11 [701510008001| 1 [WASHER 8 GB93 8 GB93 6

12 [730401000034| 1 [MAGNETICFILTER CUB1-630 CUB1-630( 1

13 |305031000003| 2 |OIL TANK COVER 1

14 302010005001 1 |SEAL 1

15 |701103012015| 1 |BOLT M12X25-8.8GB5782 M12X25-8.8 GB5782| 16

16 |740401000004| 1 |LEVEL GAUGE YWz-350T YWZ-350T 1

17 (800509030000 1 vrorL 1 -149| Y 800509030000-V2| 1
800509030000 2 - 1 [150-

18 [801110030000( 1 ([STEP 1 -154] * 800509040000 1
800509040000 1 |[STEP 1 [155-

19 |703203027002| 1 |PLUG SCREW M27X2 JB1001 M27X2 JB1001 1

20 |703202027001| 1 |WASHER 27 JB982 27 JB982 1

21 1800509080000 1 [PUMP GROUP A A 2 -117] N 800509080000-V2| 2
800509080000 2 [(PUMP GROUPA A 2 118-

22 1800509050000 1 |PUMP GROUP B B 1 -112) Y 800509050000-V 2
800509050000( 2 [PUMP GROUP B B 1 113-123 N 800509050000-V3
800509050000 3 [PUMP GROUP B B 1 |124-

23 |800504060000( 1 |SEAT 4

24 1800509060000 1 |STOPVALVEASSEMBLY A A 2

25 1801209050000| 1 |STOPVALVEASSEMBLY 1

26 (302030302001 1 |HOOKER 2
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<$ SUNWARD PARTS BOOK  ZYJ240A
A (800509080000)
PUMP GROUP A(800509080000)
PART NAME (REPLACEMENT)
POS| COD. |VER. QTY |SUIT NUM| INT [CHO COD. QTY
1 |720001000014| 1 [rresrnsemacrineyisoeiscw Y180L-4-V1 22KW 1
2 |701103018005| 1 |[BOLTM18x35-8.8GB5782 M18X35-8.8 GB5782| 4
3 701510018001 1 |WASHER 18 GB93 18 GB93 4
4 |750310000083| 1 [courinceorexazcesssiagaze BOTEX42GG 98SHA ¢ 429 20 | 1
5 1800509080100 1 |LINK SEAT 1 -114] N 800509080100-V2| 1
800509080100 2 [LINK SEAT 1 115-117 N 800509080100-V3| 1
800509080100 3 [LINK SEAT 1 (118-
6 [701302012009| 1 [SCREW M12X40-8.8GB70 M12X40-8.8 GB70| 4
7 |701510012001| 1 [WASHER 12 GB93 12 GB93 4
8 [703202042001| 1 |COMBINED WASHER 42 JB982 2
9 703351030005 1 |JOINT C30X42SBo4.1 | 1
10 [800509080300( 1 [OIL SUCKING JOINT 1
11 (713902990006 1 |[TRANSPARENT STEEL PIPE HG4-763-74D51| 1
12 |751011000014| 1 |T ANCHOR EAR D60 3016666 2
13 |703351022001| 1 |JOINT C22X18 SB04.1 C22X18SB04.1 | 1
14 [703202018001| 1 [coMmBINED WASHER 188982 18 JB982 1
15 (730201000007 | 1 [rLuncERPUMPE3YCYI4-1BF 63YCY14-1BF| 1

16




+$ SuUNWARD PARTS BOOK  ZYJ240A

B( 800509050000)
PUMP GROUP B( 800509050000 )
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<$ SUNWARD PARTS BOOK  ZYJ240A
B( 800509050000)
PUMP GROUP B( 800509050000 )
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY

1 |720001000008| 1 [rreernsemacrineyisoeiscw Y160L-4-15KW 1

2 |701103018005| 1 |[BOLTM18x35-8.8GB5782 M18X35-8.8 GB5782| 4

3 701510018001 1 |WASHER 18 GB93 18 GB93 4

4 [800509050100( 1 [COUPLINGB B 1 -123] N 750310000084 1
750310000084 | 1  |courinceorexacesssiae 226 BOTEX42GG %sHA 9 2930 | 1 [124-

5 1800509050200| 2 |LINK SEAT 1 -114] N 800509050200-V3| 1
800509050200 3 |[LINK SEAT 1 115-123 N 800509050200-V4| 1
800509050200 4 [LINK SEAT 1 |124-

6 [701302012009| 1 [SCREW M12X40-8.8GB70 M12X40-8.8 GB70| 7 -123| * 701302012009| 4
701302012009| 1 [SCREW M12X40-8.8GB70 M12X40-8.8 GB70| 4 |124-

7 |701510012001| 1 [WASHER 12 GB93 12 GB93 4

8 713902990006 | 1 [rransearent sreet meeroarssravs: HG4-763-74D51| 1

9 [751011000014| 1 [rANCHOREAR D60 3016666 | T D60 3016666 | 2

10 [800509080300( 1 [OIL SUCKING JOINT 1
11 [703202042001| 1 [coMBINED WASHER 42 JBos2 42 JB982 2
12 |703351018006| 1 |JOINT C18X14 SB04.1 C18X14SB04.1 | 1
13 [703202014002| 1 [coMBINED WASHER 14 JBos2 14 JB982 1
14 (730201000037 1 [HvoRrAULICPUMPAOYCY14-18 40YCY14-1B 1
15 |703351027004| 1 |JOINT C27X42 SB04.1 C27X42SB04.1 | 1

18




+$ SuUNWARD PARTS BOOK  ZYJ240A

800504000000)
PILE CLAMPING PLATFORM 800504000000
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<$ SUNWARD PARTS BOOK  ZYJ240A
800504000000)
PILE CLAMPING PLATFORM 800504000000
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY

1 |800504070000| 1 |GUIDE RACK 2 -125| N 800504070000-V2| 2
800504070000 2 |GUIDE RACK 2 126-132 | * 800504070000-V3| 2
800504070000 3 |GUIDE RACK 2 [133-

2 |730001000033| 1 |cvimoercekiisososseorisooxaon |  GGK1-180/125-5601-1600X400 | 2

3 [701103024017| 1 |[BOLT M24X65GB5782 M24X65 GB5782 | 20

4 701510024001 1 |WASHER 24 GB93 24 GB93 20

5 (308010204002 1 [LONG JOINT C C 2

6 |703202027001| 1 |WASHER 27 JB982 27 JB982 5

7 1703351027002 1 |JOINT C27X27 SB4.1 C27X27 SB4.1 4

8 800504060000 1 |SEAT 4

9 [304020505007| 1 [SHAFT 4 -1251 * 304020505007-V2| 4
304020505007 2 |[SHAFT 4 |126-

10 (302030302039 1 |BLOCK PLATEA A 6 -125( ~+ 302030302039| 2
302030302039 1 [BLOCK PLATEA A 2 1126-

11 |701103016021| 1 |BOLT M16X30 GB5782 M16X30 GB5782 4

12 1809800000000 1 |PILE CLAMPING BOX 1

13 (333020303001 1 |sPHERICAL HEAD SEAT 2

14 1800504040000 1 |SEAT 2

15 304020503033 1 |SHAFT 2

16 [730001000040| 1 |CYLINDER 1600X400 66K1-180/125-5QB01-1600X400 | 2

17 305030000157 1 |COVER 4 |126-

18 (701104020002 1 |BoLTM20x35-8.8GB5783 M20X35-8.8 GB5783| 4 |126-

19 |304020406002] 1 |ROUND STEEL 2

20 [701703004003( 1 |[PIN 4X32 GB91 4X32 GB91 4

21 |701704012003( 1 [PIN12X55 GB882 12X55 GB882 4

22 |701103027007| 1 |BOLT M24X65GB5782 M27X70 GB5782 | 32

23 |701510027007| 1 |WASHER 27 GB93 27 GB93 32

24 1308010304048| 1 |LONG JOINT 2

25 |703202039001| 1 |WASHER39 JB982 39 JB982 5

26 (703351027006 1 |JOINT C27X39 SB04.1 C27X39 SB04.1 | 2

20




+$ SuUNWARD PARTS BOOK  ZYJ240A

809800000000)
PILE CLAMPING BOX 809800000000
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1“', SLUMNWARD PARTS BOOK ZY J240A
809800000000)
PILE CLAMPING BOX 809800000000
PART NAME (REPLACEMENT)
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |809801000000| 1 |CLAMPINGBOX BODY 1 -105| N 809801000000-V2| 1
809801000000 2 [CLAMPING BOX BODY 1 (106-
2 |802202000000| 1 |GUIDEWHEEL ASSEMBLY 16
3 |730001000049| 1 |csumccnmomyerassovoyzzzn YG.YZX04-00(YG.YZ220x30) | 8
4 |307010604004| 1 |reso seuarerieciampncaaw |F350 8 Y
307010504004 1  |rs0 souareriLe cLavping saw |F30 8 Y
307010604005| 2 |00 souareriectamvencaw |F400 8 Y
307010504005| 1 |[es0 square e cramene saw | F450 8 Y
307010504006 1 |rso0 souareriecrameineaaw |FS00 8 Y
307080604002| 1 [vseomonccammcmn mucvo |Y25 Y40 8 -1541 N Y |[307080604002-v2| 8
307080604002 2  |vsrouorieciavenc mumancvao  |Y25 Y40 8 [155- Y
307080604003 | 1 [voromonccammcmn mucvo  |Y30 Y50 8 -154] N Y |[307080604003-v2| 8
307080604003 | 2 [voromonccammmcmn mnevso | Y30 Y50 8 [155- Y
307080604004 | 1 [voromonccammcmn mucvso | Y40 Y50 8 Y
307080604005| 1  [vaosrounorieciampncaaw |Y 40A 8 Y
307080604006 1 |vasrounomLecLampincaaw [ Y 45 8 Y
307080604007 1 [vsorounopieciamencaaw |Y 50 8 Y
307010504003 | 1 | sovscruccmmenw v |F250 Y40 8 -154] N Y |[307010504003-v2| 8
307010504003 | 2 |0 sovsericammenw v |F250 Y40 8 [155- Y
5 701302016025 1 |[screwmisxizo FTrsosaw M16X130  F30 16 Y
701302016019| 1 [screwmiexioo mTrF0mAwW M16X100  F35 16 Y
701302016016 1 [screwmisxeo FiTFa0saw M16X80 F40 16 Y
701302016011 1 |screwmiexss FIT F4s3aw M16X55 F45 16 Y
701302016003 1 |[screwmisxso FITFs0saw M16X30 F50 16 Y
701302016039 1 [screwmisxiss FiTyzsaaw M16X155 Y25 16 Y
701302016025| 1 |[screwmisxizo FiTvaoaaw M16X130 Y30 16 Y
701302016016 1 |screwmisxso FiTva0saw M16X80 Y40 16 Y
701302016017 1 [screwmiexss AT vaon saw M16X85  Y40A 16 Y
701302016011 1 [screwmiexss FiTvasaaw M16X55 Y45 16 Y
701302016004 1 [screwmisxss miTvsoaaw M16X35 Y50 16 Y
6 [802203000000( 1 [HYDRAULIC PIPE LINE 1
7 1305070500016 1 |[WASHER 16
8 1802209000000 1 |HOSE ASSEMBLY 1
9 |703202022001| 1 |cOMBINED WASHER 39 JB982 22 JB982 16
10 (308010203019 2 |LONG JOINT 16 -108
308010203019 3 [LONG JOINT 16 (109-
11 |701302020017| 1 |[SCREW M20X30 GB70 M20X30-8.8GB70| 16

22




+$ SuUNWARD PARTS BOOK  ZYJ240A

802202000000)
GUIDE WHEEL ASSEMBLY 802202000000
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1*, SLINWARD PARTS BOOK ZY J240A
802202000000)
GUIDE WHEEL ASSEMBLY 802202000000
T A E (REPLACEMENT)
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 [802202010000( 1 |SEAT 1
2 |306080502001| 2 |GUIDE WHEEL 1
3 1304030402001 1 |[SHAFT 1
4 ]701307012002| 1 |SCREW M12X20 GB77 M12X20 GB77 1
5 [703101010001| 1 |ow cupicorrer) miox1 cats2 M10x1( )cBu1s2| 1
6 750502000004 1 COMBINED BEARING SF-2-4040 SF—2—4040 2
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<$ SUNWARD PARTS BOOK  ZYJ240A

QY8 ( 804300000000 )
QY8 CRANE ( 804300000000 )
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.j, SLUNWARD PARTS BOOK  ZYJ240A
QY8 ( 804300000000 )
QY8 CRANE (804300000000 )
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY

1 804313000000 1 [COUNTERWEIGHT BOX 1

2 |304080505017| 1 (SHAFT 1

3 [302030202093| 1 |BLOCK PLATE 3

4 (701302012003 1 [SCREW M12X25-8.8 GB70 M12X25-8.8 GB70| 6

5 |701510012001| 1 |WASHER 12 GB93 12 GB93 6

6 [703101010001| 1 |oiL CUPMIOXL(STEEL)GB1152 MiOX1( ) GB1152| 4

7 1804304000000 1 |MACHINE BASE 1

8 |804396000000| 1 |HYDRAULICPIPELINE 1 -108| N 804396000000-V 2
804396000000| 2 [HYDRAULICPIPELINE 1 109-149 N 804396000000-V 2
804396000000 3 [HYDRAULIC PIPELINE 1 |150-

O |730001000006| 1 |cvuiNoeRGeki-teoizs-1421-15602535 G6K1-180/125-1421-1560X2535 | 1

10 |804306000000 1 [JIB 1 -102| Y 804306000000-V2| 1
804306000000 2 |(JIB 1 [103-

11 [304080603008| 1 |[SHAFT 2

12 1804308000000 1 [PILELIFTING CROSSARM 1

13 [804309000000 2 [WINCH ASSEMBLY 1

14 |804307000000f 1 [HOOK ASSEMBLY 1

15 [804311000000f 1 [MACHINE FRAME 1 -108| N 804311000000-V2| 1
804311000000 2 [MACHINE FRAME 1 (109-

16 |804314000000( 1 [SWING DRIVEDEVICE 1

17 |750550000002| 1 [sewncsearnconsumzemmsossr 011.40.1120.2127.M0.40.5 87 | ]

18 |701103020007| 1 [BOLT M20X140-10.9 GB5782 M20X140-10.9 GB5782 | 36

19 |701103020005| 1 |BOLTM20X120-10.9 GB5782 M20X120-10.9 GB5782 | 36

20 |701406020002( 1 [NUT M20-10 GB6170 M20-10 GB6170 | 36

21 |804315000000( 1 [eccrronvorauicsiewne assemsLy 1 -114| P 804315000000-V 2
804315000000 2  [eecTronvorauicsiewne assevsLy 1 115-149 N 804315000000-V 3
804315000000 3  [|eectromvorauticsiewns assavaiy 1 |150-

22 |804316000000( 1 |LOWER SEAT 1

23 |806712000000 1 [OPERATING MECHANISM 1 -149| * 807012000000 1
807012000000| 1 |OPERATING MECHANISM 1 |150-

24 (808900000000 2 |PILEDRIVERCRANECABIN 1

25 |704105013001| 1 |sTEEL ROPE 6x37-13-2000 GBITEO1 6X37-13-2000 GB/T8918 | 1
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+$ SuUNWARD PARTS BOOK  ZYJ240A

(804306000000 )
J1 B(804306000000)
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1*, SLUMNWARD PARTS BOOK ZY J240A
(804306000000 )
JI B(804306000000)
I (REPLACEMENT)
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY

1 |804306010000( 1 [JB 1 -9 N 804306010000-V2| 1
8043060100001 2 [JB 1 |150-

2 305011000003| 2 |INDICATING DIAL 2

3 |307990003001| 1 |POINTER 2 2102 Y 307990003001-V2| 2
307990003001 2 [POINTER 2 |103-

4 307030204001 1 |FIXING PLATE 1

5 304080300002 1 |SCREW SHAFT 1

6 |304050301001| 1 |SCREW SHAFT 1

7 |804306040000| 1 [JOCKEY PULLEY 1

8 804306030000 1 |TELESCOPIC MECHANISM 1 -149| N 804306030000-V 2
804306030000 2 |TELESCOPIC MECHANISM 1 150-154 Y 804306030000-V3
804306030000 3 |TELESCOPIC MECHANISM 1 |155-

9 1804306020000 1 |TELESCOPIC JIB 1

10 (304010501002 1 |[PLUG SCREW 2

11 (304080505015 1 |[SHAFT 2

12 [302030201059| 1 |BLOCK PLATE 4

13 [701103010002| 1 [BOLTM10X25-8.8GB5782 M10X25-8.8 GB5782| 8

14 (306990502002 1 |[ROLLER 2

15 750502000021 1 COMBINED BEARING SF-1-5040 SF_ 1—5040 4

16 |305060503004| 1 [BUSH C c 1

17 |304080505016| 2 |[SHAFT 1

18 [304080305005| 1 |SCREW ROD 1 102 * 304080305005-V2| 1
304080305005 2 |SCREW ROD 1 |103-

19 |701406016002| 1 [NUT M16-8H-10 GB6170 M16-8H-10 GB6170| 4

20 |701406036001| 1 |NUT M36-10 GB6170 M36-10 GB6170 | 2

21 |701510016001| 1 |WASHER 16 GB93 16 GB93 4

22 701103016006 1 |BOLT M16x45-8.8 GB5782 M16X45-8.8 GB5782| 4

23 807006000600 1 [BRACKET 2 -102| Y 307010305003 2
307010305003| 1 [SUPPORT PLATE 2 |103-

24 1302030001364 1 |CUSHION A A 1 [103-

25 |304080505013| 1 |[SHAFT 1 -102| * 304080505013-V2| 1
304080505013 2 |[SHAFT 1 |103-

26 750502000012 1 COMBINED BEARING SF-1-5045 SF_ 1—5045 6

27 1306990502003 1 |[GUIDE WHEEL 1

28 |701303006001| 1 |SCREW M6X8GB71 M6X8 GB71 2

29 |302030001374( 1 |CUSHION B B 1 |103-

30 |307990402003| 1 [TENSION FORK 1

31 [701406016002] 1 |NUT M16-8H-10 GB6170 M16-8H-10 GB6170| 4

32 [304020202011| 1 |CONNECTING PIN 2

33 |701703252001| 1 |PIN 2.5X20 GB91 2.5X20 GB91 2

34 [305070500045( 1 [COPPER RING 7

35 [306990503004| 1 [PULLEY 3

36 |750502000012| 1 |comBiNED BEARING SF-1-5045 SF-1-5045 3
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+$ SuUNWARD PARTS BOOK  ZYJ240A
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J1 B(804306000000)
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<$ sunwARD PARTS BOOK ZY J240A
(804306000000 )
JI B(804306000000)

PART NAME (REPLACEMENT)

POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
37 |304080505014| 1 [PULLEY SHAFT 2
38 (305060503003 1 [BUSH A A 1
39 (305060501026 1 (BUSH B B 1
40 |306990503005| 1 |[STEEL ROPEBLOCK WHEEL 1
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+$ SuUNWARD PARTS BOOK  ZYJ240A

( 804309000000)
WINCH ASSEM BL ( 804309000000)
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1*, SLUMNWARD PARTS BOOK ZY J240A
(/ 804309000000)
WINCH ASSEM BL ( 804309000000)
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 (308010304096 1 |JOINT A A 2
2 703202033001 1 |cOMBINED WASHER 33982 33.JB982 4
3 [308010203021| 1 |[JOINT A A 1
4 |703202022001| 1 |coMBINED WASHER 22JB9s2 22 JB982 2
5 [730251000011| 1 |uvorauicwinivsssisisze IYJ3-30-145-13-zP| 1
6 |[701302020004| 1 |BOLT M20X40-8.8GB70 M20X40-8.8 GB70( 4
7 |701510020001| 1 [WASHER 20GB93 20 GB93 8
8 [701401020001| 1 |NUT M20GB41 M20 GB41 4
9 [701103020013| 1 [BOLTM20X80-8.8GB5782 M20X80-8.8 GB5782( 4
10 [302030003777| 1 [WINCH FIT BOARD 2
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+$ SuUNWARD PARTS BOOK  ZYJ240A

( 800502000000)
OPERATING PLATFORM 800502000000
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1‘*, SUNWARD PARTS BOOK ZY J240A
(/ 800502000000)
OPERATING PLATFORM 800502000000
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |302540008012| 2 |OPERATING PANEL 1 -106] N 302540008012-V3| 1
302540008012 3 |OPERATING PANEL 1 |107-
2 1308010305011 1 |LONG JOINT A A 1
3 |703202042001| 1 [WASHER 42 JB982 42 JB982 10
4 (730302000006 1 [wuimiunTvaLvezsiisawcon ZS1-132-4W-GD10| 1
5 703351039004 1 |JOINT AC39X42 SB04.1 AC39X42SB04.1| 2
6 |[740430000001| 1 omNIRANGE QFSLEVEL METER QFS 1
7 1701102012001 1 |BOLT M12X30-4.8 GB5781 M12X25 GB5781| 8
8 |701510012001( 1 |WASHER 12 GB93 12 GB93 8
9 |[701415012001| 1 [NUT M12 GB6184 M12 GB6184| 8
10 |740402000025| 1 |eRESSURE GAGE Y-1002T-40MPa Y-100ZT-40MPa| 2
11 801102010000 1 |PRESSURE GAGE JOINT 3
12 |701317004001| 1 |SCREW M4X20 GB823 M4X20 GB823 9
13 |701102016002| 1 |BOLT M16X25GB5781 M16X25 GB5781| 4
14 [701510016001 1 [wASHER SPRING 16 GB23 ¢ 16GB93 | 4
15 [701415016003| 1 |NUT M16 GB6184 M16 GB6184| 4
16 |[800502040000| 1 |TAG 1 -106] N 800502040000-vV2| 1
800502040000 2 |[TAG 1 |107-
17 |740402000002| 1 |eressureGaGE v100zT 25MPA Y100ZT 25MPA| 1
18 |703202027001| 1 |WASHER 27 JB982 27 JB982 22
19 (308010204002 1 |LONG JOINT B B 8
20 |730302000002| 1 [wuLriunmvaLvezsiLaoat-coz ZS1-L20-4T-GD2| 2
21 (703351030002| 1 [JOINT C30X27 SB4.1 C30X27 SB4.1 8
22 |703351014002| 1 |JOINT C14X12SB4.1 C14X12 SB4.1 6
23 [703202012001| 1 [WASHER ¢ 12 JB982 ¢ 12JB982| 6
24 703351027002| 1 |JOINT C27X27 SB4.1 C27X27 SB4.1 4
25 [703351027004| 1 [JOINT C27X42 SB4.1 C27X42 SB4.1 1
26 (308010305004| 1 [LONG JOINT C C 2
27 (703351030005| 1 [JOINT C30X42 SB4.1 C30X42 SB4.1 2
28 |701401004001| 1 |NUT M4 GB41 M4 GB41 9
29 (701501004002| 1 [WASHER@ 4 GB95 ¢ 4 GB95 9
30 [701102006007| 1 |[BOLT M6X50 GB5781 M6X50 GB5781| 3
31 |701401006001| 1 [NUT M6 GB41 M6 GB41 9
32 |701501006001| 1 [WASHER 6 GB95 6 GB95 6
33 |701510006001| 1 [WASHER 6 GB93 6 GB93 3

34




+$ SuUNWARD PARTS BOOK  ZYJ240A
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<$ SUNWARD PARTS BOOK  ZYJ240A
(808900000000)
CRANE CABIN(808900000000)
PART NAME (REPLACEMENT)
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |302030206036] 1 |GLASSWINDOW A A 1
2 302030206037 1 |GLASSWINDOW B B 1
3 302030206038 1 |GLASSWINDOW C C 1
4 (808901010000 1 |[CABIN DOOR 1
5 750906000060 1 |GATELOCK ED008-008 1
6 [305060300007| 1 |[CONNECTION SEAT 2
7 (808908000000 1 [PANEL C 1
8 [302030205048| 1 |[GLASSWINDOW D D 1
9 302030205047 1 |GLASSWINDOW E E 1
10 |740402000002| 1 |MANOMETER Y100ZT 25MPA Y100ZT 2.5MPA| 1
11 |740402000025| 1 |MANOMETER Y-1002T-40MPa Y-100ZT-40MPa| 1
12 [808905000000( 1 [CLERESTORY 1
13 |302540006091| 1 |OPERATION PANEL C 1
14 7507020000021 1 |CHAIR 1
15 |701401004001| 1 |NUT M4 GB41 M4 GB41 6
16 |701501004002( 1 [WASHER 4 GB95 4 GB95 6
17 |701309004001| 1 |BOLT M4X10GB818 M4X10 GB818 6
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+$ SuUNWARD PARTS BOOK  ZYJ240A

807012000000
OPERATING MACHINE 807012000000
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1*, SLUMNWARD PARTS BOOK ZY J240A
807012000000
OPERATING MACHINE 807012000000
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |307990401001| 1 [YOKE 5 -101| N 307990401001-V2| 5
307990401001 2 |[YOKE 5 1102-
2 701406016002 1 [NUT M16-10 GB6170 M16-10 GB6170 | 5 -101| N 701406014002 5
701406014002 1 [NUT M14-10 GB6170 M14-10 GB6170 | 5 |[102-
3 [304090307001| 1 |CONNECTING ROD 4 -101] N 304090307001-V2| 4
304090307001 2 [CONNECTING ROD 4 (102-
4 1305060600018 1 |LONG BEARINGB B 1
5 1330010001001 2 |BEARING SEAT 2
6 |[304090307002| 1 |LONGCONNECTING ROD 1 -101| N 304090307002-V2| 1
304090307002 2 |LONG CONNECTING ROD 1 |102-
7 |807012010000| 1 [JOYSTICK ASSEMBLY 1
8 |[304080304001| 3 [SHAFT 1
9 [302030003007| 1 [PEDAL 1
10 [304990304001| 1 |PEDAL ROD 1
11 (305060600017 2 |[LONG BEARINGA A 1
12 |[304990302002| 2 |SHORT BEARING 1
13 [701303008002( 1 [SCREW M8X15GB71 M8X15 GB71 2
14 (304990305002 2 |[HANDLELEVERB B 1
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+$ suNnwnARD PARTS BOOK  ZYJ240A
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<$ SUNWARD PARTS BOOK  ZYJ240A
(800511000000 )
COUNTER WEIGHT ( 800511000000)
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |800511010001| 1 |COUNTERWEIGHT BEAM 2
2 |800511030000| 1 [COUNTERWEIGHTBLOCB B 20 -1121 P 800511070000| 20
800511070000| 1 [counterweiGHT BLOCK |F 20 (113-
3 /800511020000| 1 |COUNTERWEIGHT BLOCK A A 10
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+$ SuUNWARD PARTS BOOK  ZYJ240A

PILE DRIVER TRAVEL HYDRAULIC CONTROL
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<$ SUNWARD PARTS BOOK  ZYJ240A

PILE DRIVER TRAVEL HYDRAULIC CONTROL

(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |800596220000| 1 |VALVE SEATB B 1 -105] Y 800596220000-vV2| 1
800596220000 2 [VALVE SEATB B 1 |106-
2 800596170000 1 |VALVESEATD D 1 -105] Y 800596170000-V2| 1
800596170000 2 [VALVESEATD D 1 |106-
3 801196200000 1 [PIPECLAMP 2
4 [800506000000| 1 |.onciTupiaL moTION MECHANISM 2
5 [800507000000| 1  |corssuomonanosewncmeciamis 2 -1011 N 800507000000-V2| 1
800507000000 2  |corssmorionao s.mncmecanis 2 |102-
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+$ SuUNWARD PARTS BOOK  ZYJ240A

PILE DRIVER HYDRAULIC CONTROL FOR VERTICAL MOTION

43



<$ SUNWARD PARTS BOOK  ZYJ240A
PILE DRIVER HYDRAULIC CONTROL FOR VERTICAL MOTION
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY

1 (800596270000 1 [OIL PIPEASSEMBLY A A 2 -103| N 800596270000-V2| 2
800596270000| 2 |OIL PIPE ASSEMBLY A A 2 104-106 N 800596270000-V3| 2
800596270000 3 |OIL PIPE ASSEMBLY A A 2 107-149 N 800596270000-V4| 2
800596270000 4 |OIL PIPE ASSEMBLY A A 2 |150-

2 |800596220000f 1 [VALVESEATB B 1 -105] Y 800596220000-V2| 1
800596220000 2 [VALVE SEATB B 1 (106-

3 8005961700001 1 |VALVESEATD D 1 -105] Y 800596170000-V2| 1
800596170000 2 [VALVE SEATD D 1 (106-

4 1801196200000 1 |PIPE CLAMP 2

5 |730304000010| 1 |[BALANCEVALVEDFY-B20H DFY-B20H 4

6 |[800596380000| 2 |OIL PIPEASSEMBLYB B 2 -106] N 800596380000-V3| 2
800596380000 3 |OIL PIPE ASSEMBLYB B 2 107-149 N 800596380000-V4| 2
800596380000 4 |OIL PIPE ASSEMBLYB B 2 |150-

7 |[800508000000| 1 |VERTICAL MOTION MECHANISM 4 -112] N 800508000000-V2| 4
800508000000| 2 [VERTICAL MOTION MECHANISM 4 (113
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+$ SuUNWARD PARTS BOOK  ZYJ240A

PILE CLAMPING HYDRAULIC CONTROL
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$ suNwWARD PARTS BOOK  ZYJ240A
PILE CLAMPING HYDRAULIC CONTROL
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |800596230000| 1 |VALVESEATC 1
2 730301000032 1 ONE-WAY HYDRAULIC CONTROL VALVE AI Y_HCZSB 1
3 [809800000000| 1 |PILECLAMPING BOX 1
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+$ SuUNWARD PARTS BOOK  ZYJ240A

PILE CLAMPING HYDRAULIC CONTROL FOR VERTICAL MOTION

v TN
e
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<$ SUNWARD PARTS BOOK  ZYJ240A

PILE CLAMPING HYDRAULIC CONTROL FOR VERTICAL MOTION

T AL (REPLACEMENT)
POS. COD. VER. QTY|SUIT NUM| INT [CHO COD. QTY

1 |800596020000| 1 [JOINT CONNECTOR 1 -108[ N 800596020000-V2| 1
800596020000| 2 [JOINT CONNECTOR 1 (109-

2 (800596210000 1 [VALVESEATA A 1 -106( N 800596210000-V2
800596210000 2 |VALVE SEATA A 1 107-108 | N 800596210000V 3
800596210000 3 [VALVE SEATA A 1 109-114 N 800596210000-V4
800596210000 4 |VALVE SEAT A A 1 [115-

3 (800596120000 1 |[OIL TUBE C61 C61 1

4 (800596060000 1 |OIL TUBE C62 C62 1

5 |[800596110000( 1 |[OIL TUBE C51 C51 1

6 (800596050000 1 |[OIL TUBE C52 C52 1

7 [801196200000| 1 |[PIPE CLAMP 1

8 (800596160000 1 |[OIL TUBE C42 C42 1

9 800596150000 1 |[OIL TUBE C32 C32 1
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+$ SuUNWARD PARTS BOOK  ZYJ240A

ELECTRICAL COMPONENTSIN CABIN
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<$ SUNWARD PARTS BOOK  ZYJ240A
ELECTRICAL COMPONENTSIN CABIN
AT AR (REPLACEMENT)
POS. COD. VER. QTY|SUIT NUM| INT [CHO COD. QTY
1 |750703000002| 1 |AXIAL FLOW FAN 150FY2-D 220v-30w [ 1
2 801297090000 1  [|ccmeommmoronusmmsscansrriosmne 1
3 |720412000034 | 1 [susronummmoscmsrmor s (  )4ow Ac3ev| 1
4 740421000002 1 |voLracewmeTer 4aw1450v 3801100 44L1-450v 3807100 1
5 |740420000001| 1 |AMPEREMETER 44L1-A 300/5A 4411-A 300/5A( 1
6 [720237000040| 1 [|russBuTTON SWITCHLAYES 1R LAY39-11/R| 4
7 |720213000013| 1 |woicatineLicTxovzasvicreen) XDY2-36V 3
8 720213000012 1 |woicatincLicHT xpy236v (RED) XDY2-36V 3
9 [720237000038| 1 [russBuTTON SWITCHLAY301YG LAY39-11/G| 4
10 [729902000001| 1 [ecectricswimcH sox sioxaooxiso 500X400X150( 1
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<$ SUNWARD PARTS BOOK  ZYJ240A
RADIATOR ASSEMBLY
(REPLACEMENT)
PART NAME
POS. COD. VER. QTY|[SUIT NUM| INT [CHO COD. QTY
1 |730701000005( 1 [OIL COOLER B2415 B2415 1
2 [701102012001| 1 |[BOLT M12x25-4.8GB5781 M12X25-4.8 GB5781| 4
3 |701510012001( 1 |WASHER 12 GB93 12 GB93 4
4 1801296300100 1 |BASE 1
5 |703351045001 1 |JOINT C45X42 SB04.1 C45X42 SBO4.1 | 1
6 308010405001 1 |LONGJOINTE E 1
7 800503000000 1 |MACHINEBODY 1 -149| Y 800503000000-V2| 1
800503000000 2 [MACHINE BODY 1 |150-
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